EXPLODED DIAGRAM - PUMP

PARTS LIST- PUMP

1 | Bolt, (Crankcase Cover) M6 x16 14 | Ball Bearing

2 | QOil Drain Plug 15 | Scrap Ring

3 | O-Ring, Oil Drain Plug 14.2x 1.9 16 | O-Ring, (Crankshaft Cover)
55.25 x 2.62

4 | Vented Oil Cap 17 | Retain Ring

5 | Crankcase Cover 18 | Qil Level Plate

6 | Gasket, (Crankcase Cover), 19 | Oil Sight Glass

103 x 83 x 2.65

7 | Crankcase 20 | O-Ring, (Ol Sight Glass) 38 x 1.8

8 | Needle Bearing 21 | Crankshaft Cover

9 | O-Ring, Flange 51.8 x 2.2 22 | Bolt, (Crankshaft Cover) M8 x 16

10 |Flange 23 | Connecting Rod

11 |Bolt, (Flange) 51.8 x 2.2 24 | Pin

12 | Oil Seal, (Flange) 25 | Ceramic Coated Plunger

13 | Crankshaft 26 | O-Ring,15

27



27

Oil Seal, Plunger

52

Valve Seat

28

Location Ring

53

O-Ring, (Valve Seat )9.25x 1.78

29

O-Ring, (Locating Ring) 26.7 x
1.78

o4

Gasket, (Unloader Valve
Housing) 18 x 2.4

30

Low Pressure Water Seal

)

Detergent Injector Fitting

31 | Compression Ring 56 | O-Ring, Injector Fitting 4.47 x
1.78

32 | Compression Flake 57 | Ball, (Injector Fitting)

33 | High Pressure Water Seal 58 | Spring, (Injector Fitting)

34 | Supporting RiNng 59 | Water Outlet Banjo Bolt

35 | Manifold 60 | O-Ring, (Outlet Banjo Bolt) 12.2
X 2.4

36 | O-Ring, (Checking Valve) 15.54 61 | O-Ring, (Unloader Valve

X 2.62 Housing) 11.3 x 2.4

37 | Checking Valve Assembly 62 | Unloader Valve Housing

38 | O-Ring, Valve Cap 18 x 2.4 63 | O-Ring, (Outlet Checking
Valve) 4.2 x 2.4

39 | Checking Valve Cap 64 | Outlet Checking Valve

40 | Outlet Plug, Manifold 65 | Spring, Outlet Checking Valve

41 | Inlet Plug, Manifold & Thermall 66 | O-Ring, Ouftlet Fitting 14 x 1.9

Relief Valve

42 | Washer, (Manifold) 67 | Quick Disconnect Outlet Fitting

43 | Bolt, (Manifold) Mé x 55 68 | Gasket, Bypass Housing

44 | Screw, (Knob Cap) M6 x 10 69 | Water Inlet Banjo Bolt

45 | Plastic Knob Cap 70 | O-Ring, (Inlet Banjo Bolt)16.3 x
2.4

46 | Pressure Adjusting Knob 71 | Bypass Housing

47 | Pressure Adjusting Spring 72 | Swivel Nut, (Inlet Connector)

48 | Spring Seat 73 | Body, (Inlet Connector)

49 | Screw, Jam Nut 74 | Filter Washer, (Inlet Connector)

50 | Pressure Jam Nut

51 | Unloader Valve Assembly

28




EXPLODED DIAGRAM - GEARBOX

PARTS LIST- GEARBOX

1 | Gearbox Case 12 | Blocking Flake

2 | Qil Plug 13 | Bolt M8 x 30

3 |[ORINg142x1.9 14 | Combine Washer
4 | Gasket, Oil Gauge 15 | O RIng 55.25 x 2.62
5 |Sight Gauge 16 | Gearbox Cover
6 | Oil Seal 17 | Gasket Cover

7 | Ball Bearing 61908 18 | Pump Gear

8 | Snap Ring D40 19 |Ring

@ | Ball Bearing 6008 20 | Washer D8

10 | Snap Ring D68 21 |Bolt M8 x 20

1T |Engine Gear

29




